

Test Report No. S09MEC06179/YPK

dated 02 Oct 2009



PSB Singapore

ANNEX 1

DESCRIPTION OF SAMPLE:

Brand Name	Batch Size (gross)	Batch No.	Nominal Width (mm)	Colour	Flavour	Packing (pieces)	Quantity Received (pieces)
Nulatex Sdn Bhd feel Smooth condom	1,800	907/8	52	Pink	Strawberry	3 & 12	1,200

Individual containers marking:-

LOT: 907/8 EXP:06/2014

RESULTS:

S/N	Tests	Mean	Range		ISO 4074:2002 Specification	Number Tested	Non compliance		Result
			Min	Max			Allowed	Found	
1	Package and Labelling	-	-	-	Clause 11	13	0	0	Passed
2	Integrity of Package Seal	-	-	-	No leakages	32	2	0	Passed
3	Freedom from Holes	-	-	-	No leakages	315	2	0	Passed
		-	-	-	Visible defects	315	3	0	Passed
4	Air Inflation: Before Oven Conditioning								
	a) Burst Volume, dm ³	30.6	21.0	38.5	≥ 18.0	315	10	0	Passed
	b) Burst Pressure, kPa	1.95	1.20	2.35	≥ 1.00				
	After Oven Conditioning at 70 ⁰ C for 168 hours								
a) Burst Volume, dm ³	34.4	27.5	40.5	≥ 18.0	315	10	0	Passed	
b) Burst Pressure, kPa	1.89	1.55	2.15	≥ 1.00					
5	Dimensions:								
	a) Length (excluding teat), mm	189	186	192	≥ 160	13	0	0	Passed
	b) Width (mean), mm	52.9	52.5	53.0	52 ± 2	13	0	0	Passed

ANNEX 2

DESCRIPTION OF SAMPLE:

Brand Name	Batch Size (gross)	Batch No.	Nominal Width (mm)	Colour	Flavour	Packing (pieces)	Quantity Received (pieces)
Nulatex Sdn Bhd feel Studded condom	300	907/9	52	Pink	Strawberry	3	1,000

Individual containers marking:-

LOT: 907/9 EXP:06/2014

RESULTS:

S/N	Tests	Mean	Range		ISO 4074:2002 Specification	Number Tested	Non compliance		Result
			Min	Max			Allowed	Found	
1	Package and Labelling	-	-	-	Clause 11	13	0	0	Passed
2	Integrity of Package Seal	-	-	-	No leakages	32	2	0	Passed
3	Freedom from Holes	-	-	-	No leakages	315	2	0	Passed
		-	-	-	Visible defects	315	3	0	
4	Air Inflation: <u>Before Oven Conditioning</u>								Passed
	a) Burst Volume, dm ³	26.9	18.0	34.0	≥ 18.0	200	7	0	
	b) Burst Pressure, kPa	1.73	1.20	2.25	≥ 1.00				
	<u>After Oven Conditioning at 70°C for 168 hours</u>								
	a) Burst Volume, dm ³	27.4	19.0	33.0	≥ 18.0	200	7	0	Passed
	b) Burst Pressure, kPa	1.57	1.05	1.95	≥ 1.00				
5	Dimensions:								Passed
	a) Length (excluding teat), mm	190	186	194	≥ 160	13	0	0	
	b) Width (mean), mm	52.7	52.5	53.0	52 ± 2	13	0	0	Passed

Test Report No. S09MEC06179/YPK

dated 02 Oct 2009



PSB Singapore

ANNEX 3

DESCRIPTION OF SAMPLE:

Brand Name	Batch Size (gross)	Batch No.	Nominal Width (mm)	Colour	Flavour	Packing (pieces)	Quantity Received (pieces)
Nulutex Sdn Bhd feel Ribbed condom	300	907/10	52	Pink	Strawberry	3	1,000

Individual containers marking:-

LOT: 907/10 EXP:06/2014

RESULTS:

S/N	Tests	Mean	Range		ISO 4074:2002 Specification	Number Tested	Non compliance		Result
			Min	Max			Allowed	Found	
1	Package and Labelling	-	-	-	Clause 11	13	0	0	Passed
2	Integrity of Package Seal	-	-	-	No leakages	32	2	0	Passed
3	Freedom from Holes	-	-	-	No leakages	315	2	0	Passed
		-	-	-	Visible defects	315	3	0	Passed
4	Air Inflation: Before Oven Conditioning								
	a) Burst Volume, dm ³	29.5	20.5	35.0	≥ 18.0	200	7	0	Passed
	b) Burst Pressure, kPa	1.97	1.40	2.35	≥ 1.00				
	After Oven Conditioning at 70 ⁰ C for 168 hours								
a) Burst Volume, dm ³	29.3	15.0	34.5	≥ 18.0	200	7	1	Passed	
b) Burst Pressure, kPa	1.81	1.05	2.10	≥ 1.00					
5	Dimensions:								
	a) Length (excluding teat), mm	186	184	189	≥ 160	13	0	0	Passed
	b) Width (mean), mm	52.8	52.5	53.0	52 ± 2	13	0	0	Passed